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In-Band Emissions 

Test Result 

TestMode Antenna Freq(MHz) Result Limit Verdict 

11A-CDD 

Ant0 5955 See test graph See test graph PASS 

Ant1 5955 See test graph See test graph PASS 

Ant0 6175 See test graph See test graph PASS 

Ant1 6175 See test graph See test graph PASS 

Ant0 6415 See test graph See test graph PASS 

Ant1 6415 See test graph See test graph PASS 

Ant0 6435 See test graph See test graph PASS 

Ant1 6435 See test graph See test graph PASS 

Ant0 6475 See test graph See test graph PASS 

Ant1 6475 See test graph See test graph PASS 

Ant0 6515 See test graph See test graph PASS 

Ant1 6515 See test graph See test graph PASS 

Ant0 6535 See test graph See test graph PASS 

Ant1 6535 See test graph See test graph PASS 

Ant0 6695 See test graph See test graph PASS 

Ant1 6695 See test graph See test graph PASS 

Ant0 6855 See test graph See test graph PASS 

Ant1 6855 See test graph See test graph PASS 

Ant0 6875 See test graph See test graph PASS 

Ant1 6875 See test graph See test graph PASS 

Ant0 6895 See test graph See test graph PASS 

Ant1 6895 See test graph See test graph PASS 

Ant0 6995 See test graph See test graph PASS 

Ant1 6995 See test graph See test graph PASS 

Ant0 7095 See test graph See test graph PASS 

Ant1 7095 See test graph See test graph PASS 

11BE20MIMO 

Ant0 5955 See test graph See test graph PASS 

Ant1 5955 See test graph See test graph PASS 

Ant0 6175 See test graph See test graph PASS 

Ant1 6175 See test graph See test graph PASS 

Ant0 6415 See test graph See test graph PASS 

Ant1 6415 See test graph See test graph PASS 

Ant0 6435 See test graph See test graph PASS 

Ant1 6435 See test graph See test graph PASS 

Ant0 6475 See test graph See test graph PASS 

Ant1 6475 See test graph See test graph PASS 

Ant0 6515 See test graph See test graph PASS 

Ant1 6515 See test graph See test graph PASS 

Ant0 6535 See test graph See test graph PASS 

Ant1 6535 See test graph See test graph PASS 

Ant0 6695 See test graph See test graph PASS 

Ant1 6695 See test graph See test graph PASS 

Ant0 6855 See test graph See test graph PASS 

Ant1 6855 See test graph See test graph PASS 



 

 Sporton International Inc. (ShenZhen)  Page Number : A201 of A265  

TEL : +86-755-8637-9589     

FAX : +86-755-8637-9595    

FCC ID: 2AFZZ1RPADG  

 

 

 FCC RF Test Report 
 

Report No. : FR480902E 

 

 

 

Ant0 6875 See test graph See test graph PASS 

Ant1 6875 See test graph See test graph PASS 

Ant0 6895 See test graph See test graph PASS 

Ant1 6895 See test graph See test graph PASS 

Ant0 6995 See test graph See test graph PASS 

Ant1 6995 See test graph See test graph PASS 

Ant0 7095 See test graph See test graph PASS 

Ant1 7095 See test graph See test graph PASS 

11BE40MIMO 

Ant0 5965 See test graph See test graph PASS 

Ant1 5965 See test graph See test graph PASS 

Ant0 6165 See test graph See test graph PASS 

Ant1 6165 See test graph See test graph PASS 

Ant0 6405 See test graph See test graph PASS 

Ant1 6405 See test graph See test graph PASS 

Ant0 6445 See test graph See test graph PASS 

Ant1 6445 See test graph See test graph PASS 

Ant0 6485 See test graph See test graph PASS 

Ant1 6485 See test graph See test graph PASS 

Ant0 6525 See test graph See test graph PASS 

Ant1 6525 See test graph See test graph PASS 

Ant0 6565 See test graph See test graph PASS 

Ant1 6565 See test graph See test graph PASS 

Ant0 6685 See test graph See test graph PASS 

Ant1 6685 See test graph See test graph PASS 

Ant0 6845 See test graph See test graph PASS 

Ant1 6845 See test graph See test graph PASS 

Ant0 6885 See test graph See test graph PASS 

Ant1 6885 See test graph See test graph PASS 

Ant0 6925 See test graph See test graph PASS 

Ant1 6925 See test graph See test graph PASS 

Ant0 6965 See test graph See test graph PASS 

Ant1 6965 See test graph See test graph PASS 

Ant0 7085 See test graph See test graph PASS 

Ant1 7085 See test graph See test graph PASS 

11BE80MIMO 

Ant0 5985 See test graph See test graph PASS 

Ant1 5985 See test graph See test graph PASS 

Ant0 6145 See test graph See test graph PASS 

Ant1 6145 See test graph See test graph PASS 

Ant0 6385 See test graph See test graph PASS 

Ant1 6385 See test graph See test graph PASS 

Ant0 6465 See test graph See test graph PASS 

Ant1 6465 See test graph See test graph PASS 

Ant0 6545 See test graph See test graph PASS 

Ant1 6545 See test graph See test graph PASS 

Ant0 6625 See test graph See test graph PASS 

Ant1 6625 See test graph See test graph PASS 

Ant0 6705 See test graph See test graph PASS 

Ant1 6705 See test graph See test graph PASS 

Ant0 6785 See test graph See test graph PASS 

Ant1 6785 See test graph See test graph PASS 
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Ant0 6865 See test graph See test graph PASS 

Ant1 6865 See test graph See test graph PASS 

Ant0 6945 See test graph See test graph PASS 

Ant1 6945 See test graph See test graph PASS 

Ant0 7025 See test graph See test graph PASS 

Ant1 7025 See test graph See test graph PASS 

11BE160MIMO 

Ant0 6025 See test graph See test graph PASS 

Ant1 6025 See test graph See test graph PASS 

Ant0 6185 See test graph See test graph PASS 

Ant1 6185 See test graph See test graph PASS 

Ant0 6345 See test graph See test graph PASS 

Ant1 6345 See test graph See test graph PASS 

Ant0 6505 See test graph See test graph PASS 

Ant1 6505 See test graph See test graph PASS 

Ant0 6665 See test graph See test graph PASS 

Ant1 6665 See test graph See test graph PASS 

Ant0 6825 See test graph See test graph PASS 

Ant1 6825 See test graph See test graph PASS 

Ant0 6985 See test graph See test graph PASS 

Ant1 6985 See test graph See test graph PASS 

11BE320MIMO 

Ant0 6105 See test graph See test graph PASS 

Ant1 6105 See test graph See test graph PASS 

Ant0 6265 See test graph See test graph PASS 

Ant1 6265 See test graph See test graph PASS 

Ant0 6425 See test graph See test graph PASS 

Ant1 6425 See test graph See test graph PASS 

Ant0 6585 See test graph See test graph PASS 

Ant1 6585 See test graph See test graph PASS 

Ant0 6745 See test graph See test graph PASS 

Ant1 6745 See test graph See test graph PASS 

Ant0 6905 See test graph See test graph PASS 

Ant1 6905 See test graph See test graph PASS 
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